
Single Shot Basketball Arcade Game
Indoor/Outdoor One-Player Basketball System

with One Audio Option, One Game and Large LED Scoreboard



www.SereneLifeHome.com2

IMPORTANT! PLEASE READ THESE ASSEMBLY INSTRUCTIONS 
IN ENTIRETY BEFORE ASSEMBLING YOUR PRODUCT.

CHOKE HAZARD: THIS TABLE CONTAINS SMALL BALLS AND PARTS
 NOT SUITABLE FOR CHILDREN UNDER 3 YEARS OF AGE.

PARTS LIST

9 10 11 12

13 14 15 16

2 3 41

x2 x2 x1 x1

6 7 85

x1 x2 x2

x2 x2 x1 x2

x2 x1 x1

x1

18 19 20

x1 x1

21

x1

22

x34

23

x8

24

x6

x1

17

x1 x2

TIM
E

SCORE

Board L Tube Φ22x584x432mm Board Tube Φ22x686mm Left Tube Φ22x883mm Right Tube Φ22x883mm

Left L Tube Φ22x756x349mm Right L Tube Φ22x756x349mm Support Tube Φ22x832mm Mounting Tube Φ22x838mm

Ramp Tube Φ22x559mm Ramp L Tube Φ22x419x387mm Ramp U Tube Φ22x628x451mm Horizontal Tube Φ12.7x628mm

Basketball 7” Dia. Electronic Scorer Switch Sensor Allen Key

Rim Rim Support Plate In�ation Pump with Needle End Cap

Backboard M6 Washer M6 x 20mm Bolt M6 x 29mm Bolt



www.SereneLifeHome.com 3

PARTS LIST

PRE-INSTALLED PARTS

ASSEMBLY INSTRUCTIONS:
1. Find a clean, level place to begin the assembly of your Basketball Game. 
    We recommend that two adults work together to assemble this basketball game.
2. Remove all the parts from the box and verify that you have all of the listed parts  
    as shown on the Parts list below. Carefully cut or tear the four corners of the box
    so that the bottom of the box can be used as your work surface.

BEFORE ASSEMBLY - Please inspect and layout all your POLES and parts

25

x4

26

x4

27

x2

28

x24

29

x4

30

x1

31

x1

M6 x 42mm Bolt M6 x 48mm Bolt M6 x 35mm Bolt M6 Nut

3 x 26mm Screw Wrench Ball Ramp with Side Netting

A1 A2

x1 x2x9 x2

A3 A4

Net Spring Lock Plastic Pole Insert Lock Pin

1 3 4 5 6 7 8 9 10 11 122



www.SereneLifeHome.com4

PARTS IDENTIFIER

FIG. 1 & 2
3. Attach the Board Tubes (#2) to the Left Tubes (#3) and Right Tubes (#4) using   
    spring lock as shown in FIG. 1.
4. Attach the Support Tubes (#7) to the Mounting Tubes (#8) using spring lock as   
    shown in FIG.2.

FIG. 3
5. Attach the Left L Tube (#5) and Right L Tube (#6)
    together using spring lock as shown in FIG. 3.

2
2

23

3

4

4

7

8

X 2

X 1

X 1

X 2

X 2

A2
Spring Lock

FIG. 1 FIG. 2

7

8

A2
Spring Lock

FIG. 3

5

6

X 1

X 1

A2
Spring Lock

5

6



www.SereneLifeHome.com 5

FIG. 4
6. Attach the Left and Right L Tubes (#5 and #6) to Left
    and Right Tubes (#3 and #4) using Bolts(#26), Washers 
    (#22) and Nuts (#28), and then attach the Left and Right
    L Tube (#5 and #6) to the Mounting Tube (#8) using Bolts (#26), Washers (#22)   
    and Nuts(#28) as shown in FIG. 4A & 4B.
7. Attach the Support Tube and Mounting Tube (#7 and #8) to the Board Tube (#2)  
    using Bolts (#24), Washers (#22) and Nuts (#28) as shown in FIG. 4C, repeat this   
    step for other side. 
Note: Make sure the spring lock is face down.

22

24

26

28

X 6

X 2

X 4

X 6

5

3

4

2

8

8
6

7

7

2

2628 22
22

26

28

22

28

24

FIG. 4

FIG. 4A

FIG. 4B

FIG. 4C



www.SereneLifeHome.com6

    
1

9

12

22

24

27

X 2

X 2

X 1

X 6

X 2

X 2

28 X 4

12

2

1

1

2

9

9

5

6

1

12
2

24
28

22

28

22

22

28 22

25

27

A3
FIG. 5

FIG. 5A

FIG. 5B

FIG. 5
8. Attach the Horizontal Tube (#12) to the Board Tube (#2) using Bolts (#24),   

    Washers (#22) and Nuts (#28) as shown in FIG. 5A. And then insert the Board L   

    Tubes (#1) to the Board Tube (#2) as shown in FIG.5.

9. Attach the Ramp Tubes (#9) to the Left and Right L Tubes (#5 and #6) using Bolts  

    (#27), Washers (#22) and Nuts (#28) as shown in FIG. 5B.



www.SereneLifeHome.com 7

FIG. 6
10. Attach the Ramp L Tubes (#10) to the Ramp Tubes (#9) using spring lock as   

       shown in FIG. 6.

10    X 2

FIG. 6

A2
Spring Lock

9

9
Long 

Short 

10

10



www.SereneLifeHome.com8

FIG. 7
11. Tear o� the paper in front of Electronic
      Scorer (#14) and stick it to the Backboard
      (#21), then using four Screws (#29)
      as shown in FIG. 7.

14

21

29

X 1

X 1

X 4

TIM
E

SCORE

FIG. 7

2914

21

14

15

17

22

X 1

X 1

X 12

23

28

X 8

X 8

18 X 1

FIG. 8

FIG. 8A
14

17

21

14 18

23

22

22
22

28

1523

FIG. 8
12. Attach the Rim (#17) to the Backboard (#21) using four  
       Bolts (#23) and four Washers (#22), attach the Rim Support  
       Plate (#18) to the back of backboard using four Nuts (#28)  
       as shown in FIG. 8.
13. Attach the Switch Sensor (#15) to the Backboard (#21)
       using four Bolts (#23), eight Washers (#22) and four Nuts  
       (#28) as shown in FIG. 8.
14. Connect the wire of the Switch Sensor (#15) to the
       Electronic Scorer (#14) as shown in FIG. 8A.



www.SereneLifeHome.com 9

FIG. 9
13. Slide elastic straps and sleeve of Ball Ramp with Side Netting (#31) onto Board  
       Tubes as shown in FIG. 9A & 9B.
14. Slide the Ramp U Tube (#11) into the sleeve of Ball Ramp with Side Netting (#31)  
       as shown in FIG. 9C.
15. Connect the Ramp U Tube (#11) to the Ramp L Tube (#10) using spring lock as   
       shown in FIG. 9D.
16. Slide the Horizontal Tube (#12) in front of the Ball Ramp with Side Netting (#31)  
       and attach it to the Ramp U Tube (#11) using Bolts (#24), Washers (#22) and   
       Nuts (#28) as shown in FIG. 9E.

    

  X 1

  X 2

  X 2

  X 2

12

  X 111

  X 131

22

24

28

FIG.9

FIG.9D

FIG.9B

11

31

31

31

11

10

FIG.9E

28

12
24

1122

A2
Spring Lock

FIG.9C

FIG.9A



www.SereneLifeHome.com10

FIG. 10
17. With the help of another adult, attach the Backboard (#21) to the Board Tubes             
       (#1) using Bolts (#25), Washers (#22), Nuts (#28) and End Cap (#20) as shown in  
       FIG.10A. At each bottom hole of the backboard, attach the ramp tabs of Ball   
       Return with Netting (#31) using Bolts (#25), Washers (#22) and Nuts (#28) as   
       shown in FIG.10B .
18. Insert the Lock Pins (#A4) to the Left and Right L Tubes (#5 and #6) as shown in  
       FIG. 10C.

FIG. 10

31

12

21
1

FIG. 10A

Ramp Tab21
1

2

A1

A4

  X 8

  X 4

  X 4

22

22

22

22

22

25

25

25

28
28

28

  X 220

20

Back View.

FIG. 10B

FIG. 10C



www.SereneLifeHome.com 11

IMPORTANT!
MAKE SURE TO USE THE LOCK PIN (#A4) WHEN FOLDED.

FIG. 11
19. Folding position when not in use the basketball game and insert the Lock Pin         
       (#A4) as shown in FIG. 11.

Note: 
The lock pin (#A4) needs to be removed from its original position when the game 
is being used before insertion to the new position when folded.

Lock Pin

FIG. 11



www.SereneLifeHome.com12

ELECTRONIC SCORER OPERATION

Installing Batteries

Battery Box: Unscrew bolt using a screwdriver and open the battery box. Insert 4 

“AA” batteries ( not included) in the order of polarity as shown on the inside cover. 

Then close the cover using a screwdriver. Turn the power ON using the ON/OFF 

switch.

Reminder
a. Batteries must be installed according to the correct polarization (+ and -)      

    requires.

b. Please clean the battery contacts and also those of the devices prior to battery   

    installation.

c. If the game will not be used for a long period of time, we recommend that the   

    batteries should be removed.

       WARNING:
1. Requires 4 “AA” batteries (not included).

2. Do not mix old and new batteries.

3. Do not mix alkaline, standard (carbon zinc), or rechangeable (nickel-cadmium)   

     batteries.

SOUND
ON/OFF

POWER
ON/OFF

14



www.SereneLifeHome.com 13

HOW TO PLAY
1. Sound ON/OFF: Use this switch while the game is on to turn the sound OFF

    and ON.

2. While game is in Sleep Mode, if a basketball is scored, the game will turn back on  

    and the score board will begin the 5 sec. countdown.

3. After �nishing the game, turn OFF the scorer by using the ON/OFF switch. 

NOTE: The scoreboard will turn o� after 5 minutes, if not in use, however, we 

recommend turning the ON/OFF switch to OFF when the game will not be used 

for an extended period of time.

WARNING: Changes or modi�cations not expressly approved by the party 

responsible for compliance could void the user’s authority to operate the equipment.

NOTE: This equipment has been tested and found to comply with the limits for a 

Class B digital device, pursuant to Part 15 of the FCC Rules. These limits are designed 

to provide reasonable protection against harmful interference in a residential 

installation. This equipment generates, uses and can radiate radio frequency energy 

and, if not installed and used in accordance with the instructions, may cause harmful 

interference to radio communications. However, there is no guarantee that 

interference will not occur in a particular installation. If this equipment does cause 

harmful interference to radio or television reception, which can be determined by 

turning the equipment o� and on, the user is encouraged to try to correct the 

interference by one or more of the following measures:

    • Reorient or relocate the receiving antenna.

    • Increase the separation between the equipment and receiver.

    • Connect the equipment into an outlet on a circuit di�erent from that to which   

      the receiver is connected.

    • Consult the dealer or an experienced radio/TV technician for help.



Questions? Issues?
We are here to help!

Phone: (1) 718-535-1800
Email: support@pyleusa.com


